
SPARE PARTS LIST
PAGE 1

MODEL NO. 4301BV

ITEM PART NO. DESCRIPTION QTY NOTE
001 911136-9 Trapézfeju csavar M4x20 911136   4
002 953106-2 Csapszegecs 0-5 953106-2   4
003 854968-0 NAME PLATE 4301BV   1
004 157219-3 Fogaskerékház-fedél 4301BV   1
005 231314-8 Nyomórugó 4 JV2000/4302C/680   4
006 342688-3 Csúszólap 4301BV   2
007 342682-5 Lökorúd-vezeték 4301BV   1
008 331237-1 Lökorúd-vezeték 4301BV   1
009 251263-3 Süllyesztett feju csavar M4x12   2
010 342685-9 Fedolemez 4310BV   1
011 212010-7 Tugörgos csapágy 607 212010-7   1
012 961004-6 Seeger-gyuru S-8 961004-6   1
013 911221-8 Trapézfeju csavar M5x16 911221   2
014 152243-1 Excenteres forgattyú, komplett   1
015 253122-7 Lapos alátét 26 4301BV/4302C   1
016 342846-1 Kiegyensúlyozott lemez (vastag   1
017 342846-1 Kiegyensúlyozott lemez (vastag   1
019 253880-5 Lapos Alátét+F2387 35 4301BV/4   1
020 342684-1 Excentertárcsa 4301BV   1
021 253879-0 Lapos alátét 35, Nr. 21 4301BV   1
022 221725-5 Fogaskerék 51 4301BV   1
023 212005-0 Tugörgos csapágy 810 212005-0   1
024 212005-0 Tugörgos csapágy 810 212005-0   1
025 253192-6 Lapos Alátét 14 253192-6   1
026 211033-2 Golyóscsapágy 608LB 211033-2   1
027 681625-5 Szigetelo alátét 681625-5*   1
028 253758-2 Lapos Alátét 10 253758-2   1
029 512808-5 Forgórész 220V 4301BV   1 220V

INC. 26,27,30
030 241518-4 FAN 68   1
031 253878-2 Lapos Alátét 10 253878-2   1
032 211033-2 Golyóscsapágy 608LB 211033-2   1
033 342689-1 Légterelo lap 4301BV   1
034 931302-2 Hatlapú anya M6 931302-2   1
035 159057-9 GEAR HOUSING   1

INC. 81
036 253077-6 Lapos Alátét 6 4300BV   1
037 961011-9 Zárógyuru E-4 9611011-9   1
038 442062-6 Tömítés 4301BV   1
039 321647-0 Áttételi tengely 4301BV   1
040 253968-1 Alátét+F2397 9 4301BV   1
041 443059-8 Filclemez 4301BV   1
042 342736-8 Porvédo lap 4301BV   1
043 911116-5 Trapézfeju csavar M4x12 911116   4
044 911106-8 Trapézfeju csavar M4x8 911106-   2
045 342686-7 Tartó 4301BV   1
046 911113-1 Trapézfeju csavar M4x10 911113   2
047 410215-5 Furészlap-védo 4301BV   1
048 961017-7 Zárógyuru E-3 961017-7   1
049 961017-7 Zárógyuru E-3 961017-7   1
050 151364-6 Görgotartó, komplett 4301BV, ú   1

INC. 48,52,53
051 256639-9 Csapszeg 4 (hosszú) 4301BV   1
052 256667-4 #Csapszeg   1
053 321390-1 Görgo 4301BV/JV2000   1
054 164861-3 Lökorúd (új) 4301BV   1
055 265894-2 Imbuszcsavar M6x8 4301BV/4302   1
056 922117-8 Imbuszcsavar M4x12 922117-8   1



SPARE PARTS LIST
PAGE 2

MODEL NO. 4301BV

ITEM PART NO. DESCRIPTION QTY NOTE
057 164927-9 Alaplemez 4301BV   1
058 315643-8 Szorító lap 4301BV   1
060 922136-4 Imbuszcsavar M4x20 922136-4   1
061 181150-1 Kapcsoló-ház (jobbos + balos)   1

INC. 79
062 911223-4 Trapézfeju csavar M5x16 911223   2
063 665516-8 POWER SUPPLY CORD 1.00-2-2.5   1
064 682504-0 Kábelvédo 10-85   1
065 911133-5 Trapézfeju csavar M4x18 911133   2
066 687001-1 Kábel-feszültségmentesíto 6870   1 220V/240V
067 645209-3 Zajszuro kondenzátor   1
068 685700-9 Szivacsgumi lemez 6855700-9   1
069 651256-4 Kapcsoló SGEL106CV-1A, új*   1
070 911666-0 PAN HEAD SCREW M5X45   2
071 961011-9 Zárógyuru E-4 9611011-9   1
072 528719-4 Állórész 220V 4301BV/4300BV, ú   1
074 157819-9 Motorház 4300BV/4301BV   1
075 181021-2 Szénkefe CB-51 (=CB-50)*   1
076 643550-8 Szénkefetartó-sapka 5-8 CB-50/   2
077 911223-4 Trapézfeju csavar M5x16 911223   2
078 263014-2 Gumi csapszeg 4 263014-2   1
079 181150-1 Kapcsoló-ház (jobbos + balos)   1

INC. 61
080 911153-9 Trapézfeju csavar M4x28 911153   2
081 263002-9 Gumi csapszeg 4 263002-9   1
082 216008-6 Acélgolyó 4 216008-6   1
083 231314-8 Nyomórugó 4 JV2000/4302C/680   1
084 272217-7 Emelokar 4301BV   1
085 911146-6 Trapézfeju csavar M4x25 911146   4
086 321648-8 Vezetocsap 4301BV   1
087 253877-4 Lapos Alátét 8 4301BV/LS1440   1
088 410199-7 Légterelo lap (belso) 4301BV   1
400 271601-3 Kézi forgattyú 2400/2415/4301B   1
401 164112-4 Körvágó, magában 4300BV/D   1
402 323223-6 CIRCULAR GUIDE PIN   1
403 164113-2 GUIDE RULE   1
404 410048-8 Csavarkulcs-tartó 410048-8   1
405 783201-2 HEX. WRENCH  3   1
406 792408-9 JIG SAW BLADE SET   1
900 181788-2 STEEL CARRYING CASE   1



SERVICE DRAWING
PAGE 1

MODEL NO. 4301BV


